



0013

PHYSICAL TESTING REPORT



Queens Road, Penkhull, Stoke-on-Trent,
Staffordshire ST4 7LQ, United Kingdom

tel: +44 (0)845 026 0902
fax: +44 (0)1782 412331
email: enquiries@ceram.com
web: www.ceram.com

Mrs Stone Store
Unit 19H
Hilton Business Park
Hilton
Derbyshire
DE65 5FJ

REPORT OF TESTS ON: Polished Limestone

Your Reference: LI040

CERAM Reference: (097360)-33635

Date Reported 21-Dec-2009

Order Number: Paid

Date Logged 15-Dec-2009

Date(s) of Test(s): 16-Dec-2009 to 16-Dec-2009

Inclined Platform Test for Slip Resistance In Shod Conditions

DIN 51130

No.	Operator 1 - Angle of Inclination	Operator 2 - Angle of Inclination
	°	°
1	4.1	4.0
2	4.0	3.9
3	4.4	4.2

Description of Test Specimen(s): 1m X 0.5m panel

Average of Six Shod Results (Corrected): 4.1 °

Category: Value below minimum category

The critical angle at which a test person reaches the limit of safe walking on an inclined plane is used as a measure of slip resistance.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

End of Test Report

S Hall
Authorised Signatory

